
 

 

 

 

 

Hydrogen-Based Gas Permeable 
Membrane Pilot Test Results Report 
Nevada Environmental Response Trust Site 
Henderson, Nevada  
 

 
PREPARED FOR  PRESENTED BY 

Nevada Environmental Response Trust 
35 E. Wacker Drive, Suite 690 
Chicago, IL  60601 

 Tetra Tech, Inc. 
150 S. 4th Street, Unit A 
Henderson, NV 89015 

 

 

  

 

Revision 2 – May 31, 2023   



Hydrogen-Based Gas Permeable 
Membrane Pilot Test Results Report  Nevada Environmental Response Trust 

 i May 31, 2023 

TABLE OF CONTENTS 

1.0 INTRODUCTION ................................................................................................................................................. 1 

1.1 Objectives ..................................................................................................................................................... 1 
[...]
theoretical quantity of ethanol listed is not only for reduction of contaminants but also includes the ethanol 
requirement for biomass (C5H7O2N) generation. 

Hydrogen-Based Gas Permeable Membrane Technology  

In the MBfR provided by APTwater, autotrophic microorganisms use hydrogen gas (H2) as the electron donor to 
reduce nitrate to nitrogen gas and perchlorate and chlorate to chloride ions, and a range of other oxidized 
contaminants. The chemical reaction mechanisms for these reduction processes and biomass generation in this 
system can be described approximately as follows: 

 
𝐶𝐶𝐶𝐶𝐶𝐶4- +  5.5 𝐻𝐻2  +  0.53 𝐶𝐶𝐶𝐶2 +  0.11 𝑁𝑁𝑁𝑁3- +  0.11 𝐻𝐻+ →  0.11 𝐶𝐶5𝐻𝐻7𝑂𝑂2𝑁𝑁 + 5.17 𝐻𝐻2𝑂𝑂 +  𝐶𝐶𝐶𝐶-  

𝐶𝐶𝐶𝐶𝑂𝑂3- +  4.1 𝐻𝐻2  +  0.396 𝐶𝐶𝐶𝐶2 +  0.079 𝑁𝑁𝑁𝑁3- +  0.094 𝐻𝐻+  →  0.0792 𝐶𝐶5𝐻𝐻7𝑂𝑂2𝑁𝑁 +  3.87 𝐻𝐻2𝑂𝑂 +  𝐶𝐶𝐶𝐶-  

0.35 𝑁𝑁𝑁𝑁3- +  𝐻𝐻2 +  0.33 𝐻𝐻+ +  0.05 𝐶𝐶𝐶𝐶2 →  0.01 𝐶𝐶5𝐻𝐻7𝑂𝑂2𝑁𝑁 +  0.17 𝑁𝑁2 +  1.13 𝐻𝐻2𝑂𝑂    

 



Hydrogen-Based Gas Permeable 
Membrane Pilot Test Results Report  Nevada Environmental Response Trust 

 4 May 31, 2023 

The above equations indicate that theoretically 0.11 grams of hydrogen (H2) would reduce 1 gram of perchlorate 
(ClO4-) to chloride ion (Cl -), that 0.098 grams of hydrogen (H2) would reduce 1 gram of chlorate (ClO3-) to chloride 
ion (Cl -), and that 0.4 grams of hydrogen (H2) would reduce 1 gram of nitrate (NO3-) to nitrogen gas (N2). The 
theoretical quantity of hydrogen listed is not only for reduction of contaminants but also includes the hydrogen 
requirement for biomass (C5H7O2N) generation. This indicates that theoretically less hydrogen is needed than 
ethanol for the same contaminant reduction. 

Another potential advantage of using hydrogen as the electron donor versus carbon-based electron donor is that 
the amount of excess biomass generated is theoretically less than that generated when an organic compound 
(such as ethanol) is used as the electron donor. A system using hydrogen as the electron donor would 
theoretically generate less waste biomass (potentially reduced by more than 80 percent based on the formulas 
presented herein) compared to a system using ethanol. 

Until recently, the use of hydrogen gas as an electron donor for microbial reductions was logistically impractical 
due to storage and safety. Today, hydrogen generators and gas control with membrane technology have 
advanced such that hydrogen gas delivery is not the hurdle it was previously. Hydrogen can be generated in real 
time and fed directly to the bioreactor, so the storage of bulk quantities of hydrogen gas is no longer needed. 
Hydrogen generation technologies are rapidly evolving and the most appropriate means of obtaining the hydrogen 
at the site and relative economic implications for a full-scale system will be evaluated in the FS or remedial 
design, as appropriate. 

In the MBfR, pressurized hydrogen gas diffuses through the walls of the dense polypropylene hollow-fiber 
membrane. The hydrogen electron donor meets the contaminant electron acceptor as soon as it diffuses out of 
the wall, which results in a biofilm that naturally grows on the outside walls of the membrane fibers as shown on 
Figure 1. In theory, this approach could be more stable since the electron donor is delivered directly to the biofilm 
compared to FBR systems that use sand or activated carbon as media for biomass growth when appropriately 
scaled. With regards to distribution, there also may be less distribution delays or issues since the biofilm grows on 
the hollow fibers compared to an FBR system that injects the electron donor into the pump recycle in an effort to 
evenly distribute the donor throughout the entire bed. 

The APTwater technology bundles hollow fibers together to create the high surface area required for commercial 
applications. The bundles are incorporated into reactors that allow separation of the gas and liquid phases. In 
addition to reducing perchlorate and chlorate, the HBGPM technology theoretically can reduce hexavalent 
chromium (Cr+6) to trivalent chromium (Cr+3) due to the reduction potential of Cr(VI) (Rittman, B., McCarty, P., 
2001). As discussed in Section 3.1, evaluating the effectiveness of the membrane technology in reducing 
hexavalent chromium to trivalent chromium in the bioreactors was a secondary objective of the Pilot Test. 

APTwater has demonstrated the effectiveness of this technology for perchlorate, nitrate, and chromium removal in 
several applications including the following: 

• A pilot unit was used in Rancho Cordova, California, to treat 3 gallons per minute (gpm) water containing 
14 milligrams per liter(mg/L)) perchlorate. The perchlorate was reduced to less than 4 micrograms per 
liter (µg/L). 

• A pilot unit was used in Rialto, California, to treat 14 gpm water contaminated with nitrate and perchlorate. 
The initial concentration of perchlorate was 200 µg/L, which was then reduced to less than 10 µg/L. 

• A pilot unit was tested in Burbank, California, to treat 3 gpm water contaminated with chromium and 
nitrate. Influent nitrate and hexavalent chromium concentrations were up to 9 mg/L and 6 mg/L, 
respectively, and effluent concentrations were reduced to less than 0.3 mg/L and 1µg/L, respectively. 

• A commercial unit was designed and used in Rancho Cucamonga, California, to treat 130 gpm water 
containing nitrate. This unit was the first commercial unit for which APTwater received regulatory approval 
for treating drinking water in California. 



Hydrogen-Based Gas Permeable 
Membrane Pilot Test Results Report  Nevada Environmental Response Trust 

 5 May 31, 2023 

• A 150-gpm commercial unit in La Crescenta, California was designed and installed for the La Crescenta 
Valley Water District. The system began operation in third quarter 2018 and is still in operation. The 
system treats water containing an average influent concentration of 9.7 mg/L nitrate nitrogen to a treated 
effluent concentration is 2.1 mg/L nitrate nitrogen, which is the targeted control limit for treatment.  

• A pilot unit ran at the Ojai Valley Sanitary District to treat 20 gpm of nitrate at a concentration of 4 to18 
mg/L to below 0.5 mg/L. 

It should be noted that although minimal biomass and wastes were generated during the applications listed 
above, biomass quantification was not completed. The biomass and cleaning waste was deemed nonhazardous 
and was sent to the sewer for these applications.   

The application of the HBGPM technology to the NERT site is more complex than previous applications listed 
above due to the significantly higher concentrations of nitrate, chlorate, perchlorate, and chromium as well as the 
presence of elevated sulfate concentrations that can interfere in the reductive process. Additionally, the above 
listed applications have lower flow rates than those that may be evaluated for a full-scale application at the NERT 
site. However, biological treatment systems are readily scalable, and larger treatment reactors may be designed 
to achieve the desired flow rate.  

2.2 PILOT TREATMENT SYSTEM DESCRIPTION 
As part of the Pilot Treatment System installed at NERT, a new pilot unit was designed and constructed by 
APTwater for use during the Pilot Test at the NERT site. Figures 2A and 2B present the process flow diagram for 
the Pilot Treatment System. Figures 3 and 4 show the layout of the pilot unit treatment and post-treatment 
containers, respectively. The piping and instrumentation diagrams (PIDs) for the Pilot Treatment System are 
included in Appendix A.   

The pilot unit consisted of two 20-foot-long shipping/storage containers. The first container was called the 
treatment container and the second was called the post-treatment container. 

The treatment container housed the following unit operations: 

• Three tanks (i.e., reactors), with each tank containing two modules containing APTwater’s patented MBfR 
and a recirculation pump to mix and homogenize the tank contents; 

• A 12-inch (diameter) by 84-inch (high) cylindrical post-reactor tank;  
• A hydrogen generator, including gas monitor and shut-down alarms; 
• Two carbon dioxide cylinders (staged outside the container) and associated delivery system; 
• A phosphate (nutrient) storage and delivery system; 
• An in-line nitrate sampling and analysis system; 
• A nitrogen generation, storage, and sparge system;  
• Programable logic controller (PLC)-based process controls; 
• Data logger; 
• A remote monitoring and control system; and 
• Safety alarms and system shutdown controls. 

The post-treatment container contained the following unit operations: 

• A surge tank that received mixed liquor (treated water and biological solids) leaving the biological 
reactors; 

• A coagulant addition system to reduce hexavalent chromium to trivalent chromium, if necessary; 
• A polymer addition system to flocculate biological solids and trivalent chromium solids; 



Hydrogen-Based Gas Permeable 
Membrane Pilot Test Results Report  Nevada Environmental Response Trust 

 6 May 31, 2023 

• A lamella clarifier to settle the excess biological solids and trivalent chromium from the treated water; 
• A treated water holding tank to store filtrate leaving the clarifier; 
• A solids holding tank to store settled solids leaving the clarifier; and 

• A cartridge filter to remove residual solids leaving the clarifier from the treated water holding tank. 

Exterior to the pilot unit, additional components of the Pilot Treatment System included two influent tanks, the 
cleaning water holding tank, discharge piping to the GW-11 Pond, and ancillary pumps and piping. The treatment 
container, two influent tanks, and the holding tank were installed within secondary containment constructed of a 
concrete F-rail system (i.e., precast concrete highway barriers) and 30-millimeter polyvinyl chloride (PVC) liner. 

2.3 GENERAL OPERATIONS 
The pilot unit used for the Pilot Test contained three reactors. In general, the first reactor removed oxygen and 
reduced nitrate to nitrogen gas. Some chlorate and perchlorate were also reduced in the first reactor. Nitrate must 
be reduced before a substantial amount of chlorate or perchlorate can be reduced. In the second reactor, the 
majority of chlorate and perchlorate was reduced to chloride ions. The third reactor provided additional treatment 
capacity to reduce residual perchlorate. The water from the third reactor then entered a post-reactor tank, which 
was included as a polishing step, if needed. 

Water flow through the pilot treatment system was controlled by a flow control valve on the inlet water line, with 
the desired flow rate set as a manual input to the PLC. Raw feed water was transferred to the two 20,000-gallon 
influent tanks. Water from the influent tanks was then pumped to the first reactor, which overflowed to the 
subsequent reactors. Each reactor included an independent flow-controlled recirculation system.  

A hydrogen generator was used to generate hydrogen safely and effectively for the treatment process. Hydrogen 
was continuously metered into the hollow fibers in each reactor which diffused radially outward through the hollow 
fibers and into the biofilm that develops on the hollow fiber’s exterior surface. The biofilm consumed the hydrogen 
as food using oxygen, dissolved perchlorate, chlorate, and nitrate for respiration.  

The hydrogen flow to each reactor was controlled by the PLC, with the hydrogen flow set point adjusted manually 
based on the system data and perchlorate concentrations reported from the analytical laboratory. Hydrogen 
production was adjusted automatically by maintaining a back pressure on the hydrogen supply produced by the 
hydrogen generator system. Hydrogen was handled safely by pairing the rate of generation with the rate of 
consumption in the bioreactor and by venting and monitoring the areas where hydrogen was generated and used. 
The amount of hydrogen used during operations was in excess of the theoretical amount of hydrogen required as 
the purpose of the Pilot Test was to demonstrate, not optimize, the technology. While the study achieved its 
objectives, it is unknown what efficiencies could be achieved in future iterations of the technology If this 
technology were to be deployed by NERT as a component of its final remedy, there are a great number of 
operational parameters that would be further refined and optimized using the results of this Pilot Test.   

A continuous, on-line process analyzer monitored pH, and carbon dioxide was added to control the pH around a 
set point as the hydrogen and contaminants in solution were consumed. 

Biofilm growth is normal in any biological treatment system. Compressed nitrogen was periodically sparged into 
the reactor to create a mixed-phase flow through the reactor with the intent of removing the excess biomass and 
maintaining acceptable operating pressure conditions.  

The treated water leaving the post-reactor tank was discharged into a surge tank in the post- treatment container. 
The post-treatment container consisted of coagulant and polymer addition systems, a lamella clarifier, and a 
solids holding tank. However, due to the small amount of biomass that was generated, the treated water generally 
bypassed the clarifier and flowed from the surge tank to the treated water tank in the post-treatment container (as 
further discussed in Section 5.1.1.1). Treated water was then discharged to the GW-11 pond.   



Hydrogen-Based Gas Permeable 
Membrane Pilot Test Results Report  Nevada Environmental Response Trust 

 7 May 31, 2023 

3.0 PILOT TEST OBJECTIVES AND TESTING SCENARIOS 

This section summarizes the detailed Pilot Test objectives and various test scenarios that were conducted during 
the pilot test. 

3.1 PILOT TEST OBJECTIVES 
The main objectives of the Pilot Test were to: 

1. Demonstrate the ability of the APTwater HBGPM technology to reduce perchlorate at high 
concentrations (i.e., levels equal to groundwater currently extracted from the NERT Interceptor Well 
Field) to less than 18 µg/L, the current perchlorate discharge limit for the FBR system (treatment goal) 
and evaluate its ability to achieve even lower concentrations. 

2. Demonstrate that using hydrogen gas as the electron donor instead of ethanol generates less excess 
biomass. 

3. Demonstrate stable and sustainable treatment system operation and performance, including 
evaluation of the safety and effectiveness of the on-site hydrogen generator. 

Per the System Operation Manual, if the above objectives were met, a set of assumptions for a preliminary 
scaled-up system will be defined to evaluate the following objectives: 

1. Demonstrate that the cost of hydrogen used as an electron donor is less than the cost of ethanol.  

2. Develop strategies for scaling up the treatment process under field conditions at NERT.  

3. Evaluate the staffing and the operations and maintenance (O&M) needs for a full-scale system. 

4. Develop the following key design and operational parameters for sizing and costing a full-scale 
treatment system: 

• Collect and analyze data on consumption rates (including hydrogen, nitrogen, and carbon 
dioxide). 

• Determine the degree of perchlorate reduction in different reactors of the pilot unit.  
• Establish individual reactor performance in terms of flux defined as pounds of total 

contaminants removed per square feet of membrane surface area. These data would be 
used to design a large-scale treatment system. 

• Establish the sparge frequency necessary to maintain stable pressure drop control and the 
potential for decreased treatment efficiency in the event of frequent sparging. 

• Quantify the biomass generation and establish the filtration or clarification requirements for 
biomass removal; and 

• Quantify the budgetary capital and operational cost estimates for the APTwater system for 
use in the FS. 

In addition to the objectives listed above, the Pilot Test was also intended to evaluate a potential secondary 